Vome Secd 18 40 oLoen, »Tye

Pumpe kpt. 40cm’f 11787




Spare parts list material feed pump 28-40

Pos. Part.-No. Description
1 0123 323 Housing
2 9921 502 Spring washer A6 DIN 127 (6) .
3 9900 312 Cylindrical screw M 6 x 20 DIN 912 (6)
4 9971 040 0O-Ring36x2
0115 368 Upper packing combined complete, leather and Teflon
5 0123 335 Supporting ring
6 9973 005 Vee-packing (3 pieces Teflon)
7 0123 337 Vee-packing (2 pieces leather)
8 0123 336 Pressure ring
0115 366 Upper packing complete, Teflon
5 0123 335 Supporting ring
6 9973 005 Vee-packing (5 pieces Teflon)
8 0123 336 Pressurering
0115 367 Upper packing complete, leather
5 0123 335 Supporting ring
7 0123 337 Vee-packing (5 pieces leather)
8 0123 336 Pressurering
10 9923 507 Plate spring {5)
11 0123 325 Fiange
13 9923 508 Plate spring (4)
0115 371 Lower packing combined complete, leather and Teflon
15 0123 334 Pressurering
16 9973 006 Vee-packing (3 pieces Tefion)
17 0123 338 Vee-packing (2 pieces leather)
18 0123 333 Supporting ring
0115 369 Lower packing complete, Teflon
15 0123 334 Pressure ring
16 8973 006 Vee-packing (5 pieces Taflon)
18 0123 333 Supporting ring
0115 370 Lower packing complete, leather
15 0123 334 Pressure ring
17 0123 338 Vee-packing (5 pieces leather)
18 0123 333 Supporting ring
20 9970103 Sealing washer A16 x 20 x 1,5 DIN 7603
21 0010755 Hose outlet fitting M 16 x 1,5
23 0111 394 Spring cotter of a bolt
24 0123 400 Piston
25 0123 331 QOutlet ball guide
26 9941 518 Ball 11
27 0123 332 Valve seat ring
28 0123 328 Valve screw *
30 9971 188 O-Ring46x 2
31 0123 326 Cylinder
33 0123 330 intet ball guide
34 9941 512 Ball15
35 0113 335 Valve seatring
38 9971 192 0O-Ring32x 2
39 0123 324 Inlet housing
40 9800 373 Cylindrical screw M 16 x 240 DIN 912 (2)
22



POXICUL D10t124 27 tnoT Addy Q !

ITT 2207 065 2666 v
rosz o Superedag # Y05 2666 :
(pannbos sasagd 2) Jaureds- o, 166660
Uy Mg 090 €210 - Sued pojarng
1y 9IA)05 U papnpath v |
8L°1 X 9°6T uTy, 0 £E0Y.L66 A
Lisnoy DAICA 1311 R w4l L
2x9¢ Bun-o 00 1266 o :
193 DAIRA 131y Z6CE2I0 62 i
vepz Bu-g JOCV LLGE ¢ < ac
LOVS NI 01 Qe ¢G0S 1VGG LE .
apinG e LI RRT/ G € '
2A90(5 0S¥ €210 5C AL ,
& mons anep : A AL b '
1225 TAIEA JONNG LECTLO £e
1O¥S NIQ LL Q Ireg JO1S L¥G5 2
opInG |eg gy czio e
uo)S1y ory cetg - il
ud-g PGCE110 6z
dADI|5 JOPIUUEY 0ie 210 114
Japho ramon 2rv CZ1o L2
Srzxer up-o §0%1L66 %
“ Ouy poddng lzk €210 - 52
{2) D1 Butr-p B6C €250 ve o
(€) ad Bur-p £zy c2i1p €z
o_o_n_rco:otu&ac_xunn_..) 13p407 yaoestie . zz K
Guts aunssary 0Tk C210 - 12
Jousem Gundg LG 20 - 02
areid Gununoyy LSk ez1p 11
{2} dyong gcrezlo - £l
JopunAz soddn L¥b €210 al :
ltd CyD OEG6 Gl ~
"|do roydepy 0z 5110 vl
Bumipanng oy £210 €1
10¥sE0) —~ GZG 1266 "z
DAINHG Gy £2L0 1l
Jeusem Gundg LL6CCzI0 - ot
{z} 2xye Ouir-o L2800 1466 . G
Gun ainssoig ver czLo 2
(2} o1 Bup-p oot czlo L
. (€) A4 Buy-p L2V €210 9
1d2 {o ) Bupyacd-a toddp ,So0astto . [
Gut voddng SZ¥ CTIO . v
{9} T16 NIC 02%0 W MOt UoBe Xy 21C 0066 €
19) £21 NI 9 v Jausesm woe Buudg Z05 1265 z
142 abur)y 0Lt S11D t
26 LZLEZL  Ob-07 vondussag ON LY S0
"ON |2112S |1UN woly $D1105-,5,, o gb d' g ey CHLZLEZL : Ob-p7
uonesns s 4 o1edg “ON [BHAS fun

5 521958, (2 oY dung ey 15177 Slieyg oledg



1z

206 / ED / W 0L (3 so10wymy

2

© 88720 1w 00t © rorowyn]




Spare parts list air motor 28-40

Pos. Part.-No.  Dascription Pos. Part.-Nr. Description
1 0900233 Hexagonbolt M8 x 140DIN 931 {4) 36 0123385 Pistonrod
2 9020906 Curved spring washer A8 DIN 137 (4) a7 0123308 Cylinder
3 (123381 Endcasing 38 0123319 Model piate
4 0123343 Clesing screw (2) 39 0123302 Connector flange
5 9971098 (Q-Ring16x1,25(2) 40 0123310 Socket
6 0123357 Pressurespring (2} 41 0111394  Spring cotter of a boit
7. 0123356 Springdisc(2) 43 89900312 Cylindricalscrew M 6 x 20 DIN 812 (2}
8§ 9971197 O-Ring13x1,5(6) 44 9920904  Curved spring washer 8 6 DIN 137
9 (123354 Valvetop casing{2) 45 9971048 O-Ring13x2(2)
10 0123358 Spring(2) 46 9971029 O-Ring4x1{4)
11 0123355 Valvestem (2) 47 0123340  Intermediate plate
12 9971003 O-Ring6x1{2) 48 0123365 Sealplate
13 0123353  Vaive bottom casing {2) 49 0123364 Plate
14 9971182 C-Ring4x1(2) 50 0123368 Sealplate
19 98960809 Bushing (2) 51 9900307 -Cylindrical screw M5x16DIN 912 (4}
20 9972318 Grooved ring (2) 52. 9920905 . Curved spring washer A5 DIN 137 (4)
21 0123388 Extension 53 0123375 Cover
25 9900353 Cylindrical screw M 4 12 DING12 54 9971088 O-Ring25x1,5(2)
26 9921504 Spring washer B 4 DIN 127 (3} 55 9871010 O-Ring6,07x1,78
27 9900730 Cylindrical screw M 4 x 8 DIN 84 (2) 56 0112343 Pin
28 9950513 Bindingclip D8 DIN46 282 (2) 58 0123217 Piston
29 9950103 Contactbridge 58 9931741  Soundabsorber(2)
31 9971193 O-Ring100x1,5(2) 60 0123304 Housing
32 9971515 Pistonseal 81 9900325 Cylindricalscrew M&8x 16 DIN 912 (2)
34 0123307 Damperpiate (2) 62 0123333 Cover
35 0123306 Piston 63 9900328 Cylindrical screw M6 x 30 DIN 812 (4)
ki
20

[



